DWG# WIND5-6 (60HP)DUAL

_REF. NO. . DESCRIPTION o Qry.  PART#
T LMC AFRAME S 2 AFRAMELMCSTANDA
2  BACKBRACES 4912 2 BACKBRACELMC&WS
2 BACKBRACE 6' 60-3/4 - 2 BACKBRACE66OLMC
| 3 TAILWHEEL AFRAME 33" - - 2 TWAFRAMEWINDS B
4  TAILWHEEL HEIGHT ADJUSTER - TWHEIGHTADJBOHP
5 'AFRAME SUPPORT - - 2
6  DECKS - - 1 WINDS500DECK 7
6 DECK 6' B WINDSB600DECK

GREASE FITTING

2

2

1

1
+ 1 1= T = E—
TAILWHEEL HEIGHT ADJUSTER BOLT 5/8 X 1-3/4 #2 W/N&LW 4 |HB5/8X1-3/4G2
TAILWHEEL HEIGHT ADJUSTER BOLT 5/8 NUT 4 NUT5/8
4
2
2
2

TAILWHEEL HEIGHT ADJUSTER BOLT 5/8 LOCKWASHER N LOCKWASHERS/8IN
HB5/8X1-3/4G2

10  AFRAME SUPPORT BOLT 5/8 X 1-3/4 #2 W/N&LW

10 ‘AFRAME SUPPORT BOLT 5/8 1 NUT
10 AFRAME SUPPORT BOLT 5/8 LOCKWASHER

NUTS/8
LOCKWASHER5/8[N

11 BOTTOM AFRAME BOLT 5/8 X 1-3/4 #2 WIN&LW 2 HB5/8X1-3/4G2 ]

| 11 BOTTOMAFRAMEBOLT5/8NUT S 2 NUTs8 ,

11 BOTTOM AFRAME BOLT 5/8 LOCKWASHER 2 |LOCKWASHERS5/8IN
12 CATILIFT PIN W/N&LW (INCLUDED) - 2 LIFTPINCATI B
13 | TOP AFRAME BOLT 5/8 X 4 #2 W/N&LW 1 HB5/8X4G2 o
13 TOP AFRAME BOLT 5/8 NUT - 1 NUT5/8

| 13 TOP AFRAME BOLT 5/8 LOCKWASHER 1 LOCKWASHERS5/8IN

| 14 BACKBRACE & TAILWHEEL AFRAME BOLT 5/8 X 2-1/2 #2 W/N&LW 2 HB5/8X2-12G2 -
14 BACKBRACE & TAILWHEEL AFRAME BOLT 5/8 NUT 2 NUT5/8
14  BACKBRACE & TAILWHEEL AFRAME BOLT 5/8 LOCKWASHER , 2 LOCKWASHERS/8IN

15 TOP AFRAME SPACER 1-1/4" _ WINDS50060HP 1 TUBINGRD1X7GA |
15 TOP AFRAME SPACER 1" ON 600 60hp - WINDS60060} P 1 TUBINGRDIX7GA
16 GEARBOX BOLT 3/4 X 2-1/2 #5 W/LN&LW - 4 HB3/4X2-1/2G5 -
16 GEARBOX BOLT 3/4 LOCKNUT - 4 NUT3M4REVLOCK

16 GEARBOX BOLT 3/4 LOCKWASHER 4 LOCKWASHER3/4IN
17~ OUTSIDE TAILWHEEL AFRAME BOLT 5/8 X 1-3/4 #2 W/N&L\V 2 HB5/8X1-314G2 -
17 OUTSIDE TAILWHEEL AFRAME BOLT 5/8 NUT 2 NUT5/8
17 OUTSIDE TAILWHEEL AFRAME BOLT 5/8 LOCKWASHER 2 LOCKWASHERS/8IN

U-PLATE 5' 60HP

U-PLATE 6' 60HP -
 TAILWHEEL RETAINER 1-5/8 (CAN BE PURCHASED SEPERATELY)

UPLATE1/4X12X24
UPLATE1/4X12X36

T\NYOKERET1 5/8 -

m | >
W
%}.—\_\

6/1/04 Equipment BOM's.xls Page 1



LD spec (L
é&d clute H
with o Tiowpt
Dunl ThiL WHEEL

/D




DWG# PTOSIZES(SMOQOTH)

REF.NO. [
~ 13)8BSPLINEQR
_ |CROSSKITCOMPLETE
" OUTERTUBEYOKE

~ ELASTICPINOUTER
[OUTER TUBE

" ELASTIC PININNER

 INNERTUBEYOKE
PLASTIC SHEILD (NOT SAME Of
|1 3/8 YOKE SMOOTH 1/2 PIN HOLE

7
8
9

0

1
2
3
4
5
6
1
1

" INNERTUBE -

~ DESCRIPTION

ON ALL UNITS-NEED TO BRAND OF PTO) |

1 'TO'W'N(NOTW'Ef)N_ALTU'BH'TSTNEED?GT(%W"B@R@6F5’?5) |

S — S r_% {_,,
I T_'] e
R
N T B
R
e b e
R

e[

4/20/04

PTO BOM's.xls

Page 1



DWG# PTOSIZE5(CLUTCH)

REF. NO B ) DESCRIPTION B ary. PART#
1 1 3/8 QR 6 SPLINE YOKE - - R - —
2  |CROSSKIT COMPLETE - - 2 -
3 |OUTER TUBE YOKE - - 1 B - 1

4 ELASTICPINOUTER - - 1 -
5 OUTERTUBE - N -
6 INNER TUBE - I -

7 ELASTICPININNER - - o - I
8 |INNER TUBE YOKE , , I I S I
| 9 PLASTIC SHIELD (NOT SAME ON ALL UNITS-NEED TO KNOW BRAND OF eTO)

10 SPRING e - I -
| 11 FLANGE o . - [ E S
12 BEARNG e

13 FRICTION DISC (CLUTCH) - - 2 - B
14 |HUB WITH FLANGE - 2 bolt - N P ]

15 COMPLETEBOLT - - I A B B
14 HUB WITH FLANGE - 1 BOLT B - - B ]

15 COMPLETE BOLT ) I - -
16 |INTERNAL DISC B - D -

17 PRESSURE PLATE - - B - 1 -
18 COMPLETEBOLT - I R

19 QR PIN (NOT SAME ON ALL UNITS-NEED TO KNOW PTO BRAND) 1 \

4/20/04

PTO BOM's.xls

Page 1




DWG# STUMPJUMPERBOHP

REF.NO. | e _ DESCRIPTION -~ garv. _ PART# -
_ 1 BLADE BOLT W/N&LW [ 2 SHORTBLADEBOL
2 60 HP STUMPJUMPER 15 SPLINE TAPPERED [t STUNPJUMEERAOM
3 LM48CUTTER BLADE " 2 CUTTERBLADE4FT
3 |LMGOCUTTER BLADE O _ CUTTERBLADESFT
3  |[LM72CUTTERBLADE === |2 CUTTERBLADEGFT
-
A HUB - 15 SPLINE TAPPERED (CAN BE BOUGHT SEPARATELY) L 1 'HUBKIT-60HP

@
©

/7
~
)

“'il E
&

/

T
Ll

®

4/20/04 Stumpjumper BOM's.xls Page 1



4/20/04

DWGH# TWFORK1.625

_REF.NO. [ ~ DESCRIPTION Qry. |~~~ PART# -
1 |FORK15/8 - 1 S
2 TAILWHEEL AXLE WI/LN o 1 TWAXLEIX7
3 NUT1INREVLOCK i 1 _|_QJ_L_JT1INREVLOCK e
| 3 FLATWASHER 1-5/8 B B 1 |[FLATWASHER15/8| -
4  FORKHOLDER - - 1 FHBOLTS/16X2
4  FORKHOLDER NUT . 1 NUT516
4  FORKHOLDER COTTOR PIN i i 1 COTTORPIN1/4X2
5 'NOTAT TAILWHEEL 1 NOTATWHEEL4X8

Tailwheel Fork BOM's.xls

Page 1



4/20/04

DWG# TWHUB1INSEALEDBEARING

~ HUB W/BEARINGS

DESCRIPTION

‘SEALS 1

SPACER 1"

11/2 X 1 HEX BOLT W/LW FINE THREAD

BEARING RACE

BEARINGS 1" ROLLER TAPPERED |

1/2 LOCKWASHER FOR 1/2 X 1 HEX 7BOLT FINE THREAD

'GREASE FITTING

- [HB1/2X1G2F
LOCKWASHER1/2IN

PART #

'HUB1INCHSB

TWHUBSEAL

TWHUBBEARING
TWHUBSPACERS

TWHUBRACE

17606

Tailwheel Hub BOM's . xls

\
L/ 8

Page 1



